
SpareParts Book Rev. 2.0

Macchina ATV

Sezione 1

ATV_part1

SerNo PartNo Description Quantity

1 AT120.002 pulled frame assy 1

2 AT120.003 mower assy 1

3 AT120.103 spring 2

4 AT120.004 jack 1

5 AT120.005 wheel assy 1

Sezione 2

Pagina 1 di 6

GEO
 m

ac
chi

ne
 ag

ric
ole

    
    

    
    

   G
EO

 m
ac

chi
ne

 ag
ric

ole
 

 
 

GEO
 m

ac
chi

ne
 ag

ric
ole

    
    

    
    

   G
EO

 m
ac

chi
ne

 ag
ric

ole
 

 
 

GEO
 m

ac
chi

ne
 ag

ric
ole

    
    

    
    

   G
EO

 m
ac

chi
ne

 ag
ric

ole
 

 
 

GEO
 m

ac
chi

ne
 ag

ric
ole

    
    

    
    

   G
EO

 m
ac

chi
ne

 ag
ric

ole
 

 
 

GEO
 m

ac
chi

ne
 ag

ric
ole

    
    

    
    

   G
EO

 m
ac

chi
ne

 ag
ric

ole
GEO

 m
ac

chi
ne

 ag
ric

ole
    

    
    

    
   G

EO
 m

ac
chi

ne
 ag

ric
ole

 

 
 

 
 

GEO
 m

ac
chi

ne
 ag

ric
ole

    
    

    
    

   G
EO

 m
ac

chi
ne

 ag
ric

ole
 

 
 

 
 

GEO
 m

ac
chi

ne
 ag

ric
ole

    
    

    
    

   G
EO

 m
ac

chi
ne

 ag
ric

ole
 

 
 

 
 

GEO
 m

ac
chi

ne
 ag

ric
ole

    
    

    
    

   G
EO

 m
ac

chi
ne

 ag
ric

ole
 

 
 

 
 

GEO
 m

ac
chi

ne
 ag

ric
ole

    
    

    
    

   G
EO

 m
ac

chi
ne

 ag
ric

ole



ATV_part2

SerNo PartNo Description Quantity

1 GB/T91‐5x30 cotter pin 5X30 2

2 GB97.1‐18 washer 18 2

3 AT120.108 rod 1

4 AT120.016 link plate weldment 1

5 GB5782‐M16x80 bolt M16X80 1

6 AT120.106 pin 1

7 AT120.015 pulled pipe weldment 1

8 GB889.1‐M16 lock nut M16 3

9 RP‐3.2 R pin 3.2 1

10 AT120.017 adjuster 1

11 GB5782‐M16x65 bolt M16X65 2

12 AT120.105 bush 2

13 AT120.014 link pipe 1

14 GB5782‐M12x65 bolt M12X65 2

15 GB889.1‐M12 lock nut M12 2

16 QT50 Trailer coupler 2" 1

Sezione 3

Pagina 2 di 6

GEO
 m

ac
chi

ne
 ag

ric
ole

    
    

    
    

   G
EO

 m
ac

chi
ne

 ag
ric

ole
 

 
 

 
 

GEO
 m

ac
chi

ne
 ag

ric
ole

    
    

    
    

   G
EO

 m
ac

chi
ne

 ag
ric

ole
 

 
 

 
 

GEO
 m

ac
chi

ne
 ag

ric
ole

    
    

    
    

   G
EO

 m
ac

chi
ne

 ag
ric

ole
 

 
 

 
 

GEO
 m

ac
chi

ne
 ag

ric
ole

    
    

    
    

   G
EO

 m
ac

chi
ne

 ag
ric

ole
 

 
 

 
 

GEO
 m

ac
chi

ne
 ag

ric
ole

    
    

    
    

   G
EO

 m
ac

chi
ne

 ag
ric

ole
GEO

 m
ac

chi
ne

 ag
ric

ole
    

    
    

    
   G

EO
 m

ac
chi

ne
 ag

ric
ole

 

 
 

 
 

GEO
 m

ac
chi

ne
 ag

ric
ole

    
    

    
    

   G
EO

 m
ac

chi
ne

 ag
ric

ole
 

 
 

 
 

GEO
 m

ac
chi

ne
 ag

ric
ole

    
    

    
    

   G
EO

 m
ac

chi
ne

 ag
ric

ole
 

 
 

 
 

GEO
 m

ac
chi

ne
 ag

ric
ole

    
    

    
    

   G
EO

 m
ac

chi
ne

 ag
ric

ole
 

 
 

 
 

GEO
 m

ac
chi

ne
 ag

ric
ole

    
    

    
    

   G
EO

 m
ac

chi
ne

 ag
ric

ole



ATV_part3

SerNo PartNo Description Quantity

1 GB91‐3.2x16 cotter pin 3.2X16 2

2 GB97.1‐10 washer 10 21

3 AT120.111 stick 1

4 AGL125.123 dam‐board 12

5 AGL125.124 small dam‐board 1

6 GB5783‐M12x30 bolt M12X30 20

7 GB93‐12 spring washer 12 9

8 EFGC125.115 bearing seat 2

9 UC207 bearing UC207 2

10 AT120.026 knife axle weldment 1

11 GB5782‐M12x80 bolt M12X80 28

12 AT120.118 knife spacer 56

13 AT120.119 knife 56

14 GB889.1‐M12 lock nut M12 40

15 GB13871‐55x80x8 seal 55X80X8 1

16 AT120.116 seal bush 1

17 GB1152‐M8x1 grease nipple 1

18 AT120.101 low cover 1

19 GB5783‐M6x12 bolt M6X12 2

Pagina 3 di 6

GEO
 m

ac
chi

ne
 ag

ric
ole

    
    

    
    

   G
EO

 m
ac

chi
ne

 ag
ric

ole
 

 
 

 
 

GEO
 m

ac
chi

ne
 ag

ric
ole

    
    

    
    

   G
EO

 m
ac

chi
ne

 ag
ric

ole
 

 
 

 
 

GEO
 m

ac
chi

ne
 ag

ric
ole

    
    

    
    

   G
EO

 m
ac

chi
ne

 ag
ric

ole
 

 
 

 
 

GEO
 m

ac
chi

ne
 ag

ric
ole

    
    

    
    

   G
EO

 m
ac

chi
ne

 ag
ric

ole
 

 
 

 
 

GEO
 m

ac
chi

ne
 ag

ric
ole

    
    

    
    

   G
EO

 m
ac

chi
ne

 ag
ric

ole
GEO

 m
ac

chi
ne

 ag
ric

ole
    

    
    

    
   G

EO
 m

ac
chi

ne
 ag

ric
ole

 

 
 

 
 

GEO
 m

ac
chi

ne
 ag

ric
ole

    
    

    
    

   G
EO

 m
ac

chi
ne

 ag
ric

ole
 

 
 

 
 

GEO
 m

ac
chi

ne
 ag

ric
ole

    
    

    
    

   G
EO

 m
ac

chi
ne

 ag
ric

ole
 

 
 

 
 

GEO
 m

ac
chi

ne
 ag

ric
ole

    
    

    
    

   G
EO

 m
ac

chi
ne

 ag
ric

ole
 

 
 

 
 

GEO
 m

ac
chi

ne
 ag

ric
ole

    
    

    
    

   G
EO

 m
ac

chi
ne

 ag
ric

ole



20 GB93‐6 spring washer 6 2

21 GB97.1‐6 washer 6 2

22 GB889.1‐M8 lock nut M8 4

23 GB97.1‐8 washer 8 12

24 AT120.011 low cover base 1

25 Z4‐35x60 power lock Z4‐35X6 1

26 AGL125.120 small pulley 1

27 AT120.022 right skid 1

28 AT120.018 mower body 1

29 GB5783‐M12x35 bolt M12X35 4

30 AT120.021 left skid 1

31 AT120.013 side guard 2

32 AT120.104 plug 2

33 6‐DZM‐14 battery 6‐DZM‐14 1

34 AT120.131 isolation plate 1

35 AT120.132 battery cover 1

36 GB5782‐M10x110 bolt M10X110 2

37 JF420 gasoline engine 1

38 GB5783‐M10x45 bolt M10X45 4

39 GB889.1‐M10 lock nut M10 5

40 GB/T1154‐B1067 V‐belt VB1054   B41 1/2 3

41 AT120.024 frame of tensioner pulley 1

42 GB893.1‐47 rings 47 1

43 GB278‐303 bearing 303‐2Z 2

44 AT120.115 tensioner pulley 1

45 GB96‐8 washer 8 1

46 GB5783‐M8x20 bolt M8X20 5

47 GB93‐8 spring washer 8 9

48 AT120.109 spring 1

49 AT120.012 up cover base 1

50 UNF 5/16‐24X1 bolt UNF 5/16‐20X1.5 4

51,1 L100B2.001 Pullely with clutch 1

51,2 MFP120.00.017 Only ATV Clutch 1

52 AT120.114 spacer bush 1

53 UNF 7/16‐20x1.5 bolt UNF 7/16‐20X1.5 1

54 AT120.102 up cover 1

55 AT120.020 right support plate 1

56 GB2673‐M8x25 bolt M8X25 8

57 AGL125.113 bearing seat 2

Pagina 4 di 6

GEO
 m

ac
chi

ne
 ag

ric
ole

    
    

    
    

   G
EO

 m
ac

chi
ne

 ag
ric

ole
 

 
 

 
 

GEO
 m

ac
chi

ne
 ag

ric
ole

    
    

    
    

   G
EO

 m
ac

chi
ne

 ag
ric

ole
 

 
 

 
 

GEO
 m

ac
chi

ne
 ag

ric
ole

    
    

    
    

   G
EO

 m
ac

chi
ne

 ag
ric

ole
 

 
 

 
 

GEO
 m

ac
chi

ne
 ag

ric
ole

    
    

    
    

   G
EO

 m
ac

chi
ne

 ag
ric

ole
 

 
 

 
 

GEO
 m

ac
chi

ne
 ag

ric
ole

    
    

    
    

   G
EO

 m
ac

chi
ne

 ag
ric

ole
GEO

 m
ac

chi
ne

 ag
ric

ole
    

    
    

    
   G

EO
 m

ac
chi

ne
 ag

ric
ole

 

 
 

 
 

GEO
 m

ac
chi

ne
 ag

ric
ole

    
    

    
    

   G
EO

 m
ac

chi
ne

 ag
ric

ole
 

 
 

 
 

GEO
 m

ac
chi

ne
 ag

ric
ole

    
    

    
    

   G
EO

 m
ac

chi
ne

 ag
ric

ole
 

 
 

 
 

GEO
 m

ac
chi

ne
 ag

ric
ole

    
    

    
    

   G
EO

 m
ac

chi
ne

 ag
ric

ole
 

 
 

 
 

GEO
 m

ac
chi

ne
 ag

ric
ole

    
    

    
    

   G
EO

 m
ac

chi
ne

 ag
ric

ole



58 UC205 bearing UC205 2

59 AT120.025 roller 1

60 AT120.110 fender 1

61 AT120.019 left support plate 1

Sezione 4

ATV_part4

SerNo PartNo Description Quantity

1 AT120.120 handle sleeve 1

2 AT120.027 handle 1

3 GB70.1‐M8x35 bolt M8X35 1

4 GB276‐8104 bearing 8104 1

5 GB1152‐M8x1 grease niple 1

6 AT120.028 outside pipe 1

7 GB5783‐M12x40 bolt M12X40 1

8 GB889.1‐M12 lock nut M12 2

9 GB301‐51104 bearing 51104 1

10 AT120.029 screw thread rod 1

11 AT120.030 inside pipe 1

12 GB97.1‐12 washer 12 1

13 GB5782‐M12x65 bolt M12X65 1

Pagina 5 di 6

GEO
 m

ac
chi

ne
 ag

ric
ole

    
    

    
    

   G
EO

 m
ac

chi
ne

 ag
ric

ole
 

 
 

 
 

GEO
 m

ac
chi

ne
 ag

ric
ole

    
    

    
    

   G
EO

 m
ac

chi
ne

 ag
ric

ole
 

 
 

 
 

GEO
 m

ac
chi

ne
 ag

ric
ole

    
    

    
    

   G
EO

 m
ac

chi
ne

 ag
ric

ole
 

 
 

 
 

GEO
 m

ac
chi

ne
 ag

ric
ole

    
    

    
    

   G
EO

 m
ac

chi
ne

 ag
ric

ole
 

 
 

 
 

GEO
 m

ac
chi

ne
 ag

ric
ole

    
    

    
    

   G
EO

 m
ac

chi
ne

 ag
ric

ole
GEO

 m
ac

chi
ne

 ag
ric

ole
    

    
    

    
   G

EO
 m

ac
chi

ne
 ag

ric
ole

 

 
 

 
 

GEO
 m

ac
chi

ne
 ag

ric
ole

    
    

    
    

   G
EO

 m
ac

chi
ne

 ag
ric

ole
 

 
 

 
 

GEO
 m

ac
chi

ne
 ag

ric
ole

    
    

    
    

   G
EO

 m
ac

chi
ne

 ag
ric

ole
 

 
 

 
 

GEO
 m

ac
chi

ne
 ag

ric
ole

    
    

    
    

   G
EO

 m
ac

chi
ne

 ag
ric

ole
 

 
 

 
 

GEO
 m

ac
chi

ne
 ag

ric
ole

    
    

    
    

   G
EO

 m
ac

chi
ne

 ag
ric

ole



Sezione 5

ATV_part5

SerNo PartNo Description Quantity

1 AT120.033 wheel axle 2

2 GB278‐205‐2Z bearing 205‐2Z 4

3 16X6.5‐8 tire 16X6.5‐8 2

4 AT120.121 bush 2

5 GB96‐10 big washer 10 2

6 GB93‐10 spring washer 10 2

7 GB5783‐M10x25 bolt M10X25 2

8 AT120.122 dust cover 2

9 GB889.1‐M20 lock nut M20 2

10 GB889.1‐M10 lock nut M10 6

11 AT120.031 linkage 2

12 AT120.032 wheel frame 1

13 GB5782‐M10x110 bolt M10X110 4

14 GB5782‐M10x70 bolt M10X70 2

Pagina 6 di 6

GEO
 m

ac
chi

ne
 ag

ric
ole

    
    

    
    

   G
EO

 m
ac

chi
ne

 ag
ric

ole
 

 
 

 
 

GEO
 m

ac
chi

ne
 ag

ric
ole

    
    

    
    

   G
EO

 m
ac

chi
ne

 ag
ric

ole
 

 
 

 
 

GEO
 m

ac
chi

ne
 ag

ric
ole

    
    

    
    

   G
EO

 m
ac

chi
ne

 ag
ric

ole
 

 
 

 
 

GEO
 m

ac
chi

ne
 ag

ric
ole

    
    

    
    

   G
EO

 m
ac

chi
ne

 ag
ric

ole
 

 
 

 
 

GEO
 m

ac
chi

ne
 ag

ric
ole

    
    

    
    

   G
EO

 m
ac

chi
ne

 ag
ric

ole
GEO

 m
ac

chi
ne

 ag
ric

ole
    

    
    

    
   G

EO
 m

ac
chi

ne
 ag

ric
ole

 

 
 

 
 

GEO
 m

ac
chi

ne
 ag

ric
ole

    
    

    
    

   G
EO

 m
ac

chi
ne

 ag
ric

ole
 

 
 

 
 

GEO
 m

ac
chi

ne
 ag

ric
ole

    
    

    
    

   G
EO

 m
ac

chi
ne

 ag
ric

ole
 

 
 

 
 

GEO
 m

ac
chi

ne
 ag

ric
ole

    
    

    
    

   G
EO

 m
ac

chi
ne

 ag
ric

ole
 

 
 

 
 

GEO
 m

ac
chi

ne
 ag

ric
ole

    
    

    
    

   G
EO

 m
ac

chi
ne

 ag
ric

ole




